
Estimating wastewater demand by agricultural producers

Item Type Thesis-Reproduction (electronic); text

Authors Goldammer, Teddy J.

Publisher The University of Arizona.

Rights Copyright © is held by the author. Digital access to this material
is made possible by the University Libraries, University of Arizona.
Further transmission, reproduction or presentation (such as
public display or performance) of protected items is prohibited
except with permission of the author.

Download date 13/08/2020 20:08:04

Link to Item http://hdl.handle.net/10150/191918

http://hdl.handle.net/10150/191918


ESTIMATING WASTEWATER DEMAND

BY AGRICULTURAL PRODUCERS

by

Teddy J. Goldammer

A Thesis Submitted to the Faculty of the
[...]
wastewater effluent along with the yearly Tohono O'Odham

Indian Tribe allottement.

The City of Tucson Water has been noncommital about

its plans for effluent reuse. In 1982, the Mayor and

Council released "Generalized Effluent Reuse Policies"

preferring Tucson Water service area users over outsiders

(City of Tucson, 1982). In 1983, the City began planning a

$44 million project to distribute up to 18,500 AF per year

serving landscape irrigation projects in the Tucson



0 c:!. 0 o •cD o o o
0 0 o o o o c o
co iel as cr% -a ce% .4. ce%	. 	 .	 .	 .	 .	 .	 .	 .

	e-......t	 %,0 m 	,-1	 cy%	 co	 vp
	...1 - 	cn	 ....i	 m	 ...i.	 4.	 un	 v:)

08000000

	

0	 000000

	

1--, 	0	 0	 ez	 in	 o	 tr)	 o

	

.	 .	 .	 .	 .	 .
	,-.1 	 en	 co	 en	 Lin	 co	 o	 m
	N 	 N	 en	 eel	 rei	 ,rt	 41t

o c) o cl o o o
0 0 0 c) 0 o o 0

	un 	 in	 un	 tn 	r	 I"	 U1	 1/1

	fel 	 ev;	 er)	

•	

er)

▪ 	

en	 en

•	

ert

0 0 0 0 0 0
0 0 0 0 0 0

	

%.0	 MO	 4:0	 VD

11

o
ad

.=
ow

E-1

a

FIRR
a a a

0 00000000
u cc o o o
0 0 0 o o o 0

1-1
0 04 1-4 at 1-1 1-1 cv
14 4.4 01 kg) r••• 0 In4 est
00 14 1n1

In O c) c) I O
CO ON 0 eNI
ON ON 0 0 0 0
Pi Pi CV eel eV Cs'

a	 41%

o o
0

in
CNI	 (^1
0 Os
eNI	 ti



12

Metropolitan Area, particularly golf courses (Metzger,

19840 . No date has been set for completion of the project.

The total current estimated demand of 18,500 AF per year

represents the estimated total amount of ground water

presently being used on the identified sites, including

approximately 1700 AF of effluent presently used on three

golf courses--La Paloma, Silverbell, and Arthur Pack.

Table 1 lists the potential demand for wastewater effluent

based on total turf acreage projections (CH2M-Hill/Rubel

and Hager, 1983). However, it is now 1986 and only 1700 AF

are presently used for landscape projects, which is far

short of the potential use of 18,500 AF by 1985. This

leaves open the possibility of a sizeable block of

uncommited wastewater effluent.

Turf irrigation is emphasized for future effluent

reuse because	 it reduces considerably potential

groundwater contamination. The wide distribution of

wastewater effluent spreads recharge and the large nitrogen

uptake rates involved greatly reduces the nitrogen of

percolating ground water. However, if contamination of the

aquifer is a possibility then agricultural irrigation

should be emphasized since it is located in a down gradient

from areas of urban supply.

A more compelling reason for effluent reuse in

agriculture is the enactment of the Ground Water Management



13

Act (the Ground water Code) in 1980. Under the Ground

water Code, the Arizona Department of Water Resources must

include a conservation program for municipal uses. The

municipal conservation program must "require reasonable

reductions in per capita use and such other conservation

measures as may be appropriate for individual users"

(Arizona Department of Water Resources, 1984). The

municipal conservation program assigned providers of water

per capita conservation requirements. However, when

calculating the per capita rate in gallons per person per

day (GPDC), ground water diverted or received and surface

water diverted or received were considered, but not reused

effluent. Therefore, the City of Tucson can reduce per

capita consumption by substituting wastewater effluent for

use on areas such as turf or landscape areas.

In 1985, all but 5,878 AF of wastewater effluent was

being discharged into the Santa Cruz River. The portion of

wastewater effluent not being discharged was used by the

three golf courses, the Roger Road Plant, and the Cortaro-

Marana Irrigation District. Although there are plans for

increased use of effluent, a large proportion of wastewater

effluent will continue to be released in ever increasing

amounts into the the Santa Cruz River. There are plans for

a recharge system of wastewater effluent but at the time of

this study are still in the developmental phase. Table 1



shows the net balance of wastewater effluent.

Under the Papago Resettlement Act the Tohono O'Odham

Indian Tribe are entitled to 30,600 AF per year of the

effluent. The Tohono O'Odham Indian Tribe has shown no

interest in the use of the effluent. Even if they were

interested they have yet to develop plans to expand their

agriculture to sustain the use of effluent. Consequently,

it can be anticipated their allotment may be leased either

to the farmers or the City of Tucson.

The quantities of municipal wastewater effluent

produced by sewage treatment plants in Arizona are reported

in Table 2. Approximately 240 million gallons per day (739

AF/day or 269,735 AF/year) of municipal wastewater effluent

were produced in Arizona in 1985-86. Estimates are based

on an informal telephone survey. The cities surveyed were

reusing on the average 50 percent of their wastewater

effluent for industry or agriculture. The City of Tucson

is currently reusing only 13 percent.

OBJECTIVES 

The overall objective of this study is to evaluate

the demand for wastewater effluent as a source of

irrigation water available to the farmers of the Cortaro-

Marana Irrigation District and Avra Valley. A review of

the literature is necessary to better understand the issues



1 5

Table 2.

Average Wastewater Effluent Discharge Rates from Municipal
Water Treatment Facilities in Arizona in 1985-86.

(million gallons per day)

Average
Wastewater
Effluent	 Percent

Locality Discharge Used Comments

Avondale 0.75 0
Benson 0.3 100 Farming
Bisbee 0.08 0 Phelps Dodge plans to

use up to 100,000 gpd
for copper tailings

Buckeye 0.085 100 Discharged into canal
which is used by
farmers

Casa Grande 2.0 85 Farming and golf
course

Chandler
Octillo Plant	 2.2 100 Octillo Project
Lone Butte
Ranch 3.3 100 Farming

Douglas 1.3 0
Flagstaff 2.75 50 Golf course
Florence 0.9 50 Farming
Gila Bend 0.0095 100 Farming
Globe 1.0 90 Farming
Holbrook 1.0 75 Golf course
Kingman 0.7 0 Plans to irrigate golf

course
Mesa 2.0 0
Miami 0.11 0 Plans to irrigate golf

course
Nogales 8.5 0 Plans to use for

farming
Page 1.0 60 Golf course
Parker 0.5 15 Irrigate facility
Payson 0.75 70 Golf course
Phoenix
23rd Ave. 15.0 0 See footnote 1
91st St. 135.0 85 See footnote 1

Eventually Palo Verde
Power Station plans to
use 90 mgpd



16

Table 2 continued.

Prescott 2.6 25 Golf course
Safford 0.005 100 Golf course
Sierra Vista 1.5 100 Farming
Snow Flake 0.175 100 Farming
Somerton 0.1 100 Discharge into canal
Superior 0.5 15 School grounds
Tucson
Ina Road 16.5 25 Farming and golf

course
Roger Road 24.6 5 Golf course

Tolleson 7.1 100 Palo Verde Power
Station

Wickenburg 0.18 0
Wilcox 0.4 Golf course
Williams 0.45 0
Winslow 0.7 90 Golf course
Yuma 7.0 0 Plans to use for park

Total
daily
discharge 240.8

1 As of June, 1986 the City of Phoenix has contracted to
supply the following amounts of wastewater effluent:

7,490 AF/year Arizona Game and Fish Department
1,230 AF/year Soil Conservation Service
30,870 AF/year Buckeye Irrigation District
140,000 AF/Year Palo Verde Nuclear Power Station



17

pertaining to the reuse of wastewater effluent. Issues of

interest in the literature review are: (1) water treatment,

(2) effluent quality, (3) irrigation water quality

criteria, (4) fate of wastewater constituents in ground

water and soil, (5) effect on crop production, (6) economic

considerations, (7) institutional factors, and (8) human

health effects. The basic concepts of production functions

and economic optima, as related to the demand for ground

water when given a substitute are dealt with. Detailed

historical crop acreage are obtained from the local

Agricultural Stabilization and Conservation Service (ASCS)

office and from individual farmers. Department of Water

Resources will supply grandfathered irrigation acreage.

Crop production costs and returns are obtained from the

University of Arizona and the Crop and Livestock Reporting

Service. Next the supply function of the effluent delivery

system is estimated to the farmers in the Marana-Cortaro

Irrigation District and Avra Valley. The cost of of

wasterwater effluent delivery systems are obtained from

Bookman-Edmonston Engineering, Inc. and from the U.S. Army

Corp of Engineers. Investment costs, as well as operation

and maintenance costs, are estimated in the plan. A linear

programming model is used to generate derived demand

functions, all other conditions held constant, for

wastewater effluent given the various production inputs.



18

Monthly and annual farm level demand functions for

wastewater effluent are estimated by using different ground

water and wastewater effluent cost and availability

assumptions. The intersection of the supply function and

farm level demand functions are discussed as far as the

implications for Tucson water policies.



CHAPTER TWO

A REVIEW OF THE LITERATURE

Wastewater Treatment 

Wastewater is water-carried wastes from residences,

business buildings, institutions, and industrial

establishments. The composition of which is influenced by

the make-up of these inputs. The levels of treatment of

wastewater are referred to as primary, or secondary and

sometimes as tertiary treatment. Primary treatment

consists of mechanical and physical removal of suspended

solids. This step involves sedimentation with skimming,

grit removal, and some form of sludge disposal. Primary

treatment can be expected to remove approximately 60

percent of the total suspended solids and from 25 to 50

percent of the biochemical oxygen demand (BOD) (Sopper,

1979). The term "suspended solids" generally describes the

quantity of organic and inorganic particles that are not

dissolved. BOD is the biochemical oxygen demand of aerobic

micro-organisms to meet their metabolic needs. Heavy

metals such as chromium, copper, iron, and lead are reduced

from 40 to 50 percent (Asano, Smith, Techobanoglous, 1984).

Nitrogen and phosphorous are reduced by 5 to 10 percent.

19



20

Secondary treatment implies the presence of

biological oxidation in addition to primary treatment.

Biological oxidation is usually accomplished by trickling

filters, oxidation ponds, in some form of activated sludge

process or, a combination of these processes. Secondary

treatment removes from 80 to 95 percent of the suspended

solids and BOD (Sopper, 1979). Sewage effluent treated by

secondary means is relatively colorless and usually clear.

Tertiary treatment involves filtration, sorption, or

demineralization.

Currently, both Roger Road and Ina Road treatment

facilities are providing a secondary level of wastewater

treatment plus disinfection. Treatment at the Roger Road

plant consists of screening, grit removal, primary

sedimentation, biofiltration, secondary clarification and

chlorination. Whereas the Ina Road treatment process

consists of screening, grit removal, primary clarification,

pure oxygen activated sludge, secondary clarification and

clorination.

EFFLUENT QUALITY 

Knowledge of the characteristics of effluent is

essential for the proper evaluation of wastewater reuse for

agricultural purposes. The characteristics of wastewaters

may be classified as physical, chemical, and biological.



21

Of the physical chacteristics suspended solids content is

the most important. The solids include the quantity of

organic and inorganic particles that are not dissolved.

The suspended solids content is important because of their

tendency to clog soil pores.

The chemical properties of wastewater can be

divided into two categories: organic matter and inorganic

matter. The organic matter is principally composed of

proteins, carbohydrates, fats and oils. Other organic

compounds present in small amounts are phenols,

surfactants, and agricultural pesticides. More often these

substances have no short-term effect on the soil of

vegetation; though they could potentially effect ground

water quality (Pound and Crites, 1973). Biochemical oxygen

demand (DOD) is the most widely used paramenter in

describing organic pollution.

The inorganic compounds provide nutrients, such as

nitrogen, phosphorous, and potassium; however, these

nutrients, among other elements, can be toxic to plants at

certain concentrations. Examples of elements toxic to

plants include boron, lead, nickel, and zinc. Total

dissolved solids (TDS) is generally the most important

standard for measuring chemical characteristics of

effluent. Total dissolved solids consists primarily of

sodium, potassium, calcium, and magnesium cations and



21

Of the physical chacteristics suspended solids content is

the most important. The solids include the quantity of

organic and inorganic particles that are not dissolved.

The suspended solids content is important because of their

tendency to clog soil pores.

The chemical properties of wastewater can be

divided into two categories: organic matter and inorganic

matter. The organic matter is principally composed of

proteins, carbohydrates, fats and oils. Other organic

compounds present in small amounts are phenols,

surfactants, and agricultural pesticides. More often 61ese

substances have no short-term effect on the soil of

vegetation; though they could potentially effect ground

water quality (Pound and Crites, 1973). Biochemical oxygen

demand (BOD) is the most widely used paramenter in

describing organic pollution.

The inorganic compounds provide nutrients, such as

nitrogen, phosphorous, and potassium; however, these

nutrients, among other elements, can be toxic to plants at

certain concentrations. Examples of elements toxic to

plants include boron, lead, nickel, and zinc. Total

dissolved solids (TDS) is generally the most important

standard for measuring chemical characteristics of

effluent. Total dissolved solids consists primarily of

sodium, potassium, calcium, and magnesium cations and



22

carbonate, chloride, sulphate and nitrate ions.

The biological properties of wastewater consist of

microorganisms such as bacteria, the predominant

microorganism, and viruses parasites. The most significant

of these are shown in Appendix A (Gerba, 1983). One of the

most predominant of pathogens is Samonella which causes

enteric fevers, septicemias, and acute gastroenteritis

(Crook, 1984).	 The most important viruses are the

enteroviruses (polio, echo, and coxsackie), abenoviruses,

and hepatitis A (Crook, 1984). Viral contamination of the

enviroment is of no minor concern since: 1) there is a

scarcity of information concerning the occurence and

significance of viruses, 2) studies show some viruses are

not as efficiently removed by conventional treatment

processes as otherwise thought, 3) a low infectious dose

is capable of causing a disease and 4) the present system

to verify the presence of microorganisms is not a valid

measurement for indicating the presence of these viruses

(Melnick et al., 1978). The most serious of parasites is

protozoa Entamoeba histolytica, which is responsible for

amoebic dysentary and amoebic hypetitis. A widely used

standard to verify the presence of microorganisms in

wastewater is to test for total or fecal conform.

Primary treatment has only limited success in the

removal of biological species present in the wastewater.



23

Secondary treatment reduces the quantities of biological

organisms but does not eliminate them. Tertiary treatment

is effective in removing biological organisms but does not

eliminate them. From the standpoint of pathogen

destruction disenfection is the most important treatment

process. The disinfection process normally involves the

injection of a chlorine solution. The effectiveness of

disinfection is measured in terms of the concentration of

indicator organisms, either total coliform or fecal

coliform bacteria, remaining in the effluent after

treatment. The number of organisms remaining are expressed

in terms of the most probable number of organisms per 100